T SIIIC e TGS

QSQL_IDATED SEWING MACHINE CORP.

L INDUSTRIAL SEWING & CUTTING EQUIPMENT

NSO TED SEW MA E CORP.
L INDUSTRIAL SEWING & CUTTING EQUIPMENT

400 VETERANS BLVD, CARLSTADT, NJ 07072






Warning:
1. All parts designs are subject to revison,and parties to agreements wouldn't be

moticed.
2. Non-Professional wouldn't adjust and maintain the machine except adjustiong

the stitch.



1.
N

(0.
).
3.
4.

5.

6.

7

8.

9.

(D.
2.
10.
11.
12,
13,
14,
15,
(0.
(2).
16.
17.
18
19.
20,
21,
22,
23,
24,
25.

INDEX

Briefintroduction"-m-"---"--"--"---""'"'-""----'""-'----'"-"'-""""-““-"----'-'-'-"'--"--'-”--"'---1
Main SpeCIficatlon1
Installation c ccosseeereorr oottt tieitt e et ee e ceueessenrnssensaeenens ]
Location of the 18 e T V1 T e
Install the arm and oil I'CSCI‘VOiI"“'“""""'""“'“"’",‘"'“‘"'"’"'"'"'"'"'"'"‘“"""'“’““"""""""1
Install the machine head'1
Installing 1111 1) G R
Connecting the clutch lever to the peda12
Installing the presser foot lift control plate2
Installing the bobbin Winder -« et e cerereeiiiimiiiiiii it eeereresteneeesneeees
Installing the thread LT 1T 1) TP P P |
Cleaning the F13 T 0¥ 1 TR
ExammatmnB

Lubl‘lcatlon4

.
] g T T P S

Installing the needles - stererrerrreeeriiiiintiii ittt st sac et se s sensenanaeee ]
Coordination among the needle,the thread and thé materlal5
Threading the needle thread -« -s«-ssssetesteettrtiiiiiiii e e e et is e ese e enn
Adjusting the tension of bobbin thread and needle thread - -serreerrrranciiiiiiiiiiiiiiiiiiieiiioiienenf
Adjusting the tension of bobbin thl'ead“‘"“""‘“'“‘“'""“'"'"“'""'4“""'""“"'“"""""~“""""‘““'5
Adjusting the tension of needle thread - e - sererrerertosctiersoisaotnsosscsasasssrsocssssssssesnsssissssasansessnocessns
Winding the bobbin thread and adjustment
Stitch ]ength and forward and backward feeding..................................................................
Adjusting Presser fOOt PresSuIes s «+«+«sssssurrutatioet ittt ittt erertentterstretaessesbrrseeeseenns

The function of the safety clutch and its uSing"'"""“’""""'"‘"""“""“"“"’"'""""'”“'"""“"

6
6
7
7
7
Adjusting the timing of feed <=+ s+ s+ cetreeereimtnniiiiiiiii s e §
Adjusting the feed dog height PoSition s+« ++=+ererrereereriniiiiiiiiiiiiiiiiii i1 §
Adustiong the timing of feed- - ++«=++ = +errrttemmiiitmiiii i e e e e el )
Adustiong the ﬁming of needle and hOOk“"""”“"‘""""“"'“'""“"“"""'"“"“‘"""“‘”'"""'“9
The relation between the hook thread sparate bracket--s-oscerereesstiieiiiiiiiiiiiiiiiii

0

Installing the hOOk'“""""""""""""'""”""”""'"'”'“"""'""""”""""'“"'""""""““""'1



1. Brief Introduction

It's designed with sliding lever thread take-up, vertical
rotating hook to produce double lockstitch; gear band
for driving arm shaft and hook shaft, lever type stitch
regulator, compound feed by presser foot, feed dog and
needle. And the clutch safe device is installed to prevent
the damage. It is easy for sewing more lays leather with
high presser foot lift, large stitch length and cylinder
bed.

It's widely used for sewing heavy-duty luggage suitcase,
seat cushion, especially for cylinder and curve articles.

1t's a essential equipment for edge seaming.

3. Installation

(1) Location of the machine

The machine must be located on rigid and flat floor for
ensuring its smooth operation and reducing its vibration.
Furthermore, a rubber mat should be inserted between
the machine stand and the floor for further reducing the
running noise. |

(2) Install the arm bed and oil reservoir(Fig. 1)

At first, the four screw holes of the arm bed should align
the four holes of the table and should be plunged through
four bolts and tighten the nut. Then put the oil reservoir
on the arm bed smoothly.

(3)Install the machine head(Fig. 2)

At frist, half of the hings should be made to engage with
the arm bed, then put the head lightly on the base of the
head and move slightly. The three screw holes of the hin-
gs of the head should be made to align with the three
holes of the hinge and three screw will be tighten and

fixed.

2. Main specification

Medium, heavy and extra

Application heavy
Max. Sewing speed 2200 s.p.m.
Stitch length 0-5mm
Needle bar stroke 33.2mm
| Presser foot lift height 8.5mm by hand
14mm by knee
Needle DPX17 18#~23#
Rotating hook Standard vertical hook
Lubrication Manual
Motor 370W




>W O0OmMm T

4. Installing the motor (Fig. 3)

Align machine balance wheel belt groove A with motor
pulley belt groove B by moving motor C leftward or
rightward. Be sure the belt is not touched with the table.

5. Connecting the clutch lever to the
pedal (Fig. 4)

1) The optimun tilt angle of pedal A against floor is ap-
propriate 15 degree. '

2) Adjust the E clutch of the motor so that clutch lever C
and draw bar B run in one line. »

3) The machine balance wheel should rotate counter-
clockwise for mormal sewing when obsered from oppo-
site side of the balance wheel. The motor rotates in the
same direction. The rotation can be reversed by reversing
the plug of the motor.

4) Adjust the tension of V-belt F by moving vertically.
The proper tension of V-belt is a slack of 10-12mm when
the belt is depressed by forefinger.

6. Installing the presser foot lift
control plate(Fig. 5)

At first, the hook A should be connected to the chain B
and presser foot lift lever C, then put the pedal complete
D on the stand. And move the control plate E leftward
or rightward until the chain becomes-on one line. Tigh-
ten the bolts and nuts, finally, connect the finger to the

control plate.



7. Installing the bobbin winder(Fig. 6)

Align pulley B of the bobbin winder with the outside of
the belt C. And there should be a proper clearance be-
tween them, so that pulley B can be contacted with the
belt when latch thumb lever A is depressed, thereby the
belt can drive pulley B while the machine running. The
bobbin winder should be parallel with belt slit E of the

table, then fasten two wood screws D.

8. Installing the thread unwinder

(Fig. 7)

The thread unwinder should be located on the right
backside of the table. Threading should be smooth when
sewing. And the spool rest may not be obstructed when
the machine head is turned backward, then tighten wood

screw C.

9. Preparation

(1) Cleaning the machine

Before the head is packed, all the parts of the machine
are coated with preventive grease, meanwhile the hard-
ened grease and converged dust on the machine surface
during long storage and shipment must be removed by
clean cloth with gasoline.

(2) Examination

The parts of the machine may by loose and deformed
after long distance transportation with jolt though every

machine is confirmed by strict inspection and test before

delivery. A thorough examination must be performedv

after cleaning the machine. Turn the balance wheel to
check if there are running obstruction, parts collision,
uneven resistance of abnormal noise. If any of these
exist, adjustment must be made accordingly before

running.

RR L
pULHg

8(1)




8

Long goove leftward

10. Lubrication (Fig. 8)

Before running, the machine must be oiled at the places
by arrow as shown Fig.8. If the machine continues in
operation, if should be oiled not less than twice per shift.
Please use HA-8 sewing machine oil or TJ-7 machine

oil.

11. Trial run

Trial running is required when new machine is put in to
use or use again after operation for quite long time.
Please lift the presser foot and run the machine at low
épeed of 1000-1500 s.p.m for 30 minutes, then increase

the speed gradually.

12. Installing the needle (Fig. 9)

Turn the balance wheel to lift the needle bar to its hig-
hest position,loosen the needle set screw 1,make the ne-
edle groove turn to the left side of the operator, fully
insert the needle shank to the bottom of needle socket,
then tighten the set screw 1.
Note: Fig.9b, insufficient insertion.

Fig.9¢c, wrong direction of groove.



13. Coordination among the needle,
the thread and the material (Fig. 10)
The thread should be left-handed . Holding the thread

( shown as Fig 10), twist it upward by right hand , if it
changes into twice, it's right-handed, contrary , it's left-
handed.

Needle number is DPx17,18# ~ 23# . The needle size
should depend on the materials to be sewn. If the thin
needle is used for sewing heavy material,the needle will
be broken easily, and also will cause skip and thread
broken. On the contrary, the ﬁaterial will be destroyed
for the big needle hole. So please select proper needle

according to the material.

14. Threading the needle thread(Fig.11)
Turn the balance wheel to lift the thread take-up lever to
the highest position.

The order as Fig .11: Thread pass-by pin A-Three-eye
thread guide B - Thread tension C - Thread controller
plate D-thread take-up spring E-Upper thread guide F-
Thread take-up lever - Upper thread guide F- Middle
thread guide H-Lower thread guide I-Needle bar thfead
guide J-Needle K.

When drawing the bobbin thread, hold the tip If the ne-
edle thread by hand, turn the balance wheel to lower the
needle bar, then lift it to its highest position. Pull the ne-
edle thread and the bobbin thread is drawn up. Put the
tips of the needle thread and bobbin thread toward front

under the presser foot.

15. Adjusting the tension of bobbin

thread and needle thread (Fig. 12)

The tension of the needle thread and bobbin thread
should be suitable. The stitch form shown as (1) is the
best. The abnormal stitch forms shown as(2),(3)will oc-
cur when the tension is tightened or loosened.
(1)Adjusting the tension 1f bobbin thread.

The tension of bobbin thread should be adjusted accord-
ing to the material.

(DTurn the balance wheel by hand to lift the thread
take-up lever up to its highest position.

(@ Take down the sliding plate, the adjusting screw (A)
is shown as 1. A : ,

® Turn the adjusting screw (A) clockwise with the
screw-knife to increase the tension.

@ Turn the adjusting screw (A) counter-clock wise to
decrease the tension:

10

11

O O JEE@OaaEs

12




(2)Adjusting the tension of needle thread

(DAdjust the pressure on the thread tension disc Adjust
the pressure on thread tension disc to change the tension
of needle thread. As Fig.(2), turn the nut(a)clockwise to
increase the pressure, contrary, to decrease the pressure.
@Adjust the tension of thread take-up spring

Thin material 20g

Common material ~ 25g

Heavy material 30g

The method of adjusting:

loosen the nut A, turn the thread take-up spring shaft

~ counter clockwise to increase the tension. Turn it clock-
sise to decrease the tension.

(®The swing range of thread take-up spring

The thread take-up spring need to be able to swing when
the thread take-up lever is at its highest position.

The normal swing range of the thread take-up spring
should be:

Thin material over 8mm

Common material ~ about 8mm

Heavy material less 8mm

The method of adjusting swing range

D loosen the presser foot lever;

®) loosen the screw A; :

(® Turn the thread take-up spring position disc B
counter clockwise to increase the swing range, contrary,
the swing range decrease.

(®Tighten the screw A.

16. Winding the bobbin thread and
adjustment (Fig. 13)

The bobbin thread should be neat and tight. If the thread
is weak, please enlarge the pressure of the big thread
tension disc A. If the thread is not neat, please move the
bracket to adjust it. Firstly, lossen the screw B, if the
thread is wound fo one side as Fig.(2); please move the
bracket rightward; if it is as Fig.(3), please move the:
bracket leftward. Move the bracket until the thread is
wound neatly as Fig.(1), then tighten the screw.

Note: Nylon or polyester thread should be wound with
light tension in particular, otherwise the bobbin D might
be broken or deformed. Don’ t overfill the bobbin
thread ,because it makes thread loosen down from the
bobbin. The optimum capacity of bobbin thread is fill
about 80% of bobbin outside diameter, and this can be
adjusted by écx'ew(E).

.-



17. Stitch length and forward and
backward feeding (Fig. 14)

Turn the stitch length regulating nut to adjust the stitch
length. When the graduation on the stitch Length
regulating position block is aligned with the figure on
the stitch length graduated plate, the figure is the stitch
length.Press the reverse feed lever, the feeding is reverse.
Release the lever, the machine recovers normal feeding

again.

18. Adjusting presser foot pressure

(Fig. 15)

Adjust the presser foot pressure according to the ma-
terial. Please increase the pressure, when you sew heavy
material. Turn the regulating screw clockwise to increase

the pressure, contrary, decrease the pressure.

19. The function of the safety clutch

and its using (Fig. 16)

The function of the safety clutch is preventing the hook
and synchronous belt from destroys when the needle or
thread is drawn into the hook for abnormal load during
the operation.

When the eccentric pin arrow is aligned with the lower
shaft center, the load on the safety clutch is small, in-
crease the load when the arrow turns outside. Reset the
safety clutch, the method is : Press the button B by left
hand, and turn the balance wheel clockwise by right
hand. When the stop plate stops the balance wheel, ple-
ase turn the balance wheel to make the safety clutch re-
turn to the correct position, then release the button. And
the synchronous belt should be installed again. At first,
turn the balance wheel counter-clockwise when the
thread take-up lever is on its highest position, and the

red arrow in aligned with the arrow on the position plate,

14

Clock wise

‘J Countor-clockwise

15

Arrow

Eccentric

Tighten

Loosen

Lower shaft

Belt

Set screw 5>

16




Position arrow

17

iy 0.8mm

T"i DOmm

AN C1.2mm
e S

18

and then install the synchronous belt on the wheel.

20. Adjusting the presser foot lift
volume (Fig. 17)
‘The method of adjusting the presser foot lift volume

during the sewing is:

Loosen the nut A, adjust the center distance B between

screw and shaft; Adjust the distance B short to increase
the presser foot lift volume. Contrary, decrease the pres-
ser foot lift volume. Then tighten the screw after adjus-

-tment. Turn the upper shaft to check if there is any col-

lision. Begin to use when every thing goes well.

21. Adjusting the feed dog height
position (Fig. 18)

Adjust the feed dog height according to the material. The
feed dog height is 1.2mm for sewing leather or other
heavy material; 0.8mm for sewing thin material; 1.5mm;
for sewing extra heavy material. When adjusting the
height, firstly loosen the screw A, move the feed dog to
proper height, then tighten the screw.



22. Adjusting the timing of feed

(Fig. 19)

(DStandard position:

When the feed dog appears from the needle plate and
begins to feed, the needle should move downward, and
is nears the needle plate and aligns with the hole on the
plate. Please adjust the position of feed cam and rock
shaft crank to adjust the timing of feed.

@ Install the feed cam

At first, adjust the stitch length to zero, and open the up-
per cover, turn the balance wheel counter clockwise by
right hand; divide two screw of the feed cam equally as

the oil hold is bisector.

23. Adjusting the timing of needle and
hook . (Fig. 20)

The positon between hook and needle could be set as
following order. Lift the needle up to 2.5mm from its
lowest position. The tip of hook should be straight to the
needle center, there is about 1.6mm distance between
the tip of hook and upside of needle hole. If the position
is wrong, please loosen the screw A, move the needle
bar up and down until its on proper position. Then tigh-
ten the screw. There is distance 0-0.05mm between the

tip of hook and needle.

19

20

S




21

22

-10-

24. The relation between the hook and
hook thread separate bracket(Fig.21)
(DTake off the sliding plate.

@ Turn the balance wheel until the largest clearance be-
tween the hook and the thread separate bracker appears.
® Loosen the screw B to make the clearance become
0.2mm.(Please adjust according to the thread.)
@Tighten the screw B.

25, Installing the hook (Fig.22)

Replace the hook when the hook is damaged.

(D Turn the balance wheel to make the needie bar move
to its highest position, then take down the needle.

@ Take down the sliding plate, needle plate, front and
rear presser cover, bobbin.

® Loosen the regulating screw A, take down the thread
separate bracket B.

@ Loosen the screw C, take down the cover D.

® Slowly move the hook head and take it out.

Install the hook:

Install the hook in the reverse order that the hook is taken

down.



Egg‘gﬁ ........................................................................................................................... 1, 2
sk 33T

Machine body

E = e USSR 3, 4
SRR R

Needle bar rocking mechanism

R B AT ERSY cveeeeen vomirereeiiinenee e B RS berereenee 5, 6

i - RETEE
Arm shaft and thread take—up mechanism

FRBIERAY  veeveermmmmrrtetteet i e et e e e s e e e ae e ee e aeaae e e e e ee e e enneaeaeeeens e eaeras 7, 8
HABE

Presser foot mechanism

BB L e e ettt a et et n et ————— 9, 10
LX) BE
Upper feed mechanism

FEFUEMBR LY cvvvvvrerrererenmminiiiineie et e eae e e e e e e eanns e e 11, 12
peU R SR

Feed shaft mechanism
ThhpErR I & et a ettt tr ettt e ereeentan e ettt eb e e bt e en et eerenann e bnen 13, 14

T4k - H2B%
Lower shaft and rotary hook mechanism

%?ﬁ%ﬂﬁ N T e ettt e e e e e e e st e e N st te ey s e aare e e s e et et s e aheenoaatennee sttt heneenennennennne 15, 16
iR

Thread tension

{gugﬁ;@g@ .............................................................................................................................. 17, 18
Ny JEF

Feed reversing lever

WE}%“‘E‘B‘J’} ................................................................. e e s eetrtretaiserenrttarrrttrtnirttesataveravenenrans ereene 19, 20
NERBE

Accessories

%ﬁgﬁ; TNttt ettt ettt e e e n ettt s et e s e e et a e s et ettt e et e e n et nnennnennennnnnrnne 21, 22
BEE & _

Parts available at extra charge



WEEEE S / EEEEHF / Machine body

25 7

|

4 waEREE
v _,.:;_—.."~ S
P ~u,
i ___,‘___.--‘_ plnd ",
1 mtan o210, -
‘- - -~ Sl
oo o &
P M it 0
oo i =ay o Tar
___-ﬂ' 9 " AN
e ' _-—.“'—— L]
_,---.,——'-.-—‘ g S
PRt g T w0 i
fai Ritea, . e | H ‘
. PRy et Sena .-—"'- M it i
L fRYT - i i :
HALKIAY] * 4=, 1 i i
i o (1) bR e, 1 H i
H 141 i H H H
H W A i ] [
i O A \ H [
LY ¥ ‘.;-,I - '
i '\ N sy [} H
H WAl R0 !
T hue® ‘e hid
H i 1 ___.-"'\' 1 H
i Hoores i H
I q.oa SOt i i
K N - - M = -
B ety T ey !
i fieeee N ISt Bt A
o hiald '
i IR | o AL
:. oot i '!‘ g Py e,
[ R I
Liveeeild 1 3 1S Rahis
i R ¢ g
IERt 4 _"‘ it
Solin ___‘f-—' )
o o
Mg
3 H X
{oberfi®
HA HAY \---..-...n..-...-.-.-.-.-.--.—-.
1 l'




MiEEEES / £4ERE / Machine body

7Rkt L

No.| ZEHSE #HE EHZ0 m # PARTS NAME
PARTS No.| QTY
1 ] 10698 1 | EHR HR FACE PLATE
2 | 10699A 1 | AR EERE HiRiER L THUMB SCREW 9/64"X40L=6.5
3 | 10700 1 | EREY HRE >~ PIN
4 | 10701-A | 1 | H# ihER(X) PLUG
5 | 10702 1 | E# il ARM CAP
6 | 10703 1 | EHEEE LBy r— WASHER
7 .| 10704 1 | igz : FHREta L SCREW 3/16X28 L=6.5
8 | 10551 1| BREEAT R IR KFFRZ OIL GUARD _
9 | 10650A 1 | BimEE R | REHZIERL SCREW 9/64"X40L=6.0
10 | 13009 1 | BREBES o~ BED END COVER
11 | 13026 1| FEEESH = LBRBR(E) GUIDE PLATE (REAR))
12 | 13025 1| RERAESEH ZLHBHGER) GUIDE PLATE(FRONT)
13 | 13027A 4- | B# ‘ Rl SCREW 9/64"X40L=6.0
14 | 13024 1| iR =LH BED SLIDE PLATE
15 | 13004 1| Bt I BED HINGE
16 | 37100A 6 |BZ Rl SCREW M6X1L=10.0
17 | 13383 1 | EEE ~N—2R MACHING BASE
18 | 13006 1| s i BED CLAMP
19 | 19403 1 | gisHiRe HFiEfRL HINGE SCREW 1/4X28 L=5.4
20 | 13008 1 | 288 7yt — WASHER
21 | 13388-A 1| Ewigs RV b MBEXT SCREW M6X1L=20.0
22 | 13096A 4 | Fkizie M4l 5/16X18L=75] SCREW M8 L=75
23 | 13096-W | 4 | 2@ 7V — WASHER
24 | 13096-NA| 4 | 1@f v b NUT M8
25 | 30046 1 | BlEE gL EARTH WIRE SCREW M4X0.7L=4.0




SHTFIZEZNER Sy / $HEIE 3R / Needle bar rocking mechanism




$HATREIERSY / $THEEEHBI1Z / Needle bar rocking mechanism

No.| ZH4EH |#=E e 34 & 4 PARTS NAME
PARTS No.| QTY
1 13071 1 | BRESESF EHEOYF ROCK SHAFT CRANK CONNECTION
2 13396 1 | EFEERBL | KBRS HINGE SCREW
3 13395 1 | 5T ehim RYEFILY FEED ROCK BELL CRANK
4 13078A 1 (184 EYEFB 2L PINCH SCREW 7/32X32L=13
5 13397 1 | EH KRR L v b NUT M8X1.25
6 13364 1 | H4E b 1 FEED ROCK SHAFT CRANK
7 13363 1 |84 NER#AL HINGE SCREW
8 10728 1| EAFEE Oy b s OIL WICK
9 19408 1 |8Bg Eigkmal PINCH SCREW 1/4X28L.=17.5
10 | 16706 1 | NEERLF Y b NUT 1/4X28
11 | 10578 1 | L% %y NEEDLE BAR ROCK FRAME ROCK SHAFT
12 | 10581 1 |igg iEfal SET SCREW 7/32X32 L=7.0
13 | 11876C 1 | LEWIFRRAY | s Esa SLIDE BLOCK COMPLETE
14 | 11876 1 | LERFgiEs EEYEE L SLIDE BLOCK STUD
15 | 11877 1 | EE/mAFER TEERE SLIDE BLOCK
16 | 15110-A | 1 |4t#Fze tHEL & NEEDLE BAR ROCK FRAME
17 | 11875 1| $HAFZasy HEL sy HINGE STUD
18 | 10525A 1 | $HATEeeiel tELAE v IERL SET SCREW 17/64"X32L.=9.0
19 | 10560 1 |l A4—I NEEDLE BAR ROCK FRAME POSITION BRACKET
20 | 10561A 1 |BEIERIRAEL | 44—kl SCREW 11/64"X40L=6.5
21 19413 1 | §H4F gt NEEDLE BAR
22 | 19426 1 |tk SR & NEEDLE BAR CONNECTING STUD
23 | 13365 1 |18 tisia &l PINCH SCREW M4X0.7L=9.0
24 | 10726 1|l EHEE & HE OIL WICK
25 | 10533 1 | $1 &S Bk Hh NEEDLE BAR THREAD GUIDE
26 | 6035 1 |Bz gHiERENT IEd L SCREW 3/32X56 L=2.7
27 | B140553 | 1 |BEE&EsTRAEL | $tikdal SET SCREW 1/8X40L=4.5
28 | Noi22 1| 485t &+ DPX17 #22 NEEDLE DP X 17 #22
29 | 10726 1 | ST HiELAE vilE OIL WICK




EEHREEFTERSY / L4 - KFERSE / Arm shaft and thread take-up mechanism




Lk 24T AR5 / b4 - RFEE{R / Arm shaft and thread take—up mechanism

No.| ZHS# |#= BHZFR ) & " PARTS NAME
PARTS No.| QTY ‘

1 | 10526C 1 | HhE&Fras KFE (4H) THREAD TAKE-UP LEVER COMPLETE
2 | 10526 1| AT K THREAD TAKE-UP LEVER

3 | 10529 1 | HheiFsesk K& THREAD TAKE-UPLEVER DRIVING STUD
4 | 10528 1 | $HT AR ttiEo 50 NEEDLE BAR CONNECTING LINK

5 | 10527 1 | HREATE KL > THREAD TAKE-UP LEVER HINGE STUD
6 | 10525A 1 | BRERATHIH KHEE 1l SET SCREW 17/64"X32L.=9.0

7 | 10726 1 |l KEEE il OIL WICK

8 | 10728 EIAE:: K KM &l OILWICK

9 | 19414 17| O 950 9%=Yavhh NEEDLE BAR CRANK

10 | 19415 1 |iE 7579%-Ya/hhiERDRL | POSITION SCREW 1/4X28 1.=20.0

11 | 19416 1 |84 950 9%=Yavhbithl SET SCREW 1/4X28 L=14.0

12 | 19417 1 (184 %575 7€ 1HL(R) | SCREW 1/4X28 L=6.5

13 | 19418 1 | 884 75 € bRl () | SCREW 1/4X28 L=4.5

14 | 10523 1 | $HHF e imss sEISoE Y NEEDLE BAR CONNECTING LINK STUD
15 | 10726 LI VS BT € mIE6X6 | OIL WICK j

16 | 10506A 1 | Lihimieige | EEhimgdal OIL STOP SCREW 5/16"X28L.=6.0

17 | 10724 1| _Edhim Wiz P OIL WICK

18 | 13557 1| ki il i ARM SHAFT

19 | 10563 1 | bHEeRE L8 XFLENT VY~ | WASHER

20 | 10562 1| EEBrihE L8 A 7 IL(8D) ARM SHAFT BUSHING (FRONT)

21 | 13361 1 | LHSRIEE | ERNT YT h5— BALL BEARING ADAPTER SLEEVE

22 | 23637 2 |24 LT Y5 DTl | SET SCREW 1/4X28 L=7.5

23 | 13074 1 |RE FERTL TR BALL BEARING ADAPTER

24 | 10571A 1 |HREEERRL| FBR7Y) 5 5—~R kL | SCREW 17/64"X32L.=20.0

25 | 10568 1 | Tt RE ErLYrs BALL BEARING RETAINING RING

26 | 10567 1| _EihEE iR V274 ARM SHAFT BALL BEARING

27 | 10621 1 | EHEYE FAITNILE ARM SHAFT CONNECTING BELT

28 | 10569 1 | EH LR LS =1 — | BELT PULLEY (UPPER)

29 | 10574 2 | B LR ENIW b F——1 25| BELT PULLEY SPRING FLANGE

30 | 10570A 1 | Efrigs (A=9-3.5Y AL POSITION SCREW 1/4X28L=18.0

31 | 10524-GA| 1 |Efrigz frExsH L k42l POSITION SCREW SET SCREW 1/4X28L.=6.0
32 | 10571-GA| 1 |#E# Rl SET SCREW 1/4"X28L=20.0

33 |'18470 1 | k% F—)— . MACHINE PULLEY

34 | 10576 1 | Efrige F—U—ERDIL | POSITION SCREW 15/64X28 L=21.0

35 | 10579 1| Efrige 71—kt SET SCREW 15/64X28 L=20.0 -

36 | 10577A 1 | Efrige 7—1)—#Lal PULLEY ADJUSTING SCREW 11/32"X28L.=11.0
37 | 10725 2 | HEmE L8 AZILENTZIVE | OIL FELT




FRBIER 4y / 8 A B1% / Presser foot mechanism

Note: The foot for the 223R-2

is part # 13105,
for a Needle Feed Machine.




HRHIER 4y / $8 A B81% / Presser foot mechanism

No.| ZH4S# (#= e LA A E-4 PARTS NAME
PARTS No.|QTY

1 13056-A | 1 |{4384R 5 & FOOT LIFTING LEVER

2 13059 1 | RiPEeE 3L FOOT LIFTING LEVER SPRING

3 10712A 1 |84 Sikfal HINGE SCREW 1/4"X28L.=6.9

4 10707A 1 AT RE PNl AL AL REGULATING SCREW 17/64"X32L=80.0
5 | 10705 1 | #HETEER HABXRELR PRESSER BAR SPRING (FLAT)

6 10706A 1 | s Kzl SUPPORT SCREW 1/4"X28L=11.0

7 13057 1 | REZE 5% LIFTING LEVER STOP

8 13084A 2 |HREEE S8 v NUT 15/64"X28

9 13058A 1 | HEEL 5%l SCREW 15/64"X28L.=32.0

10 | 10543 1 | BEMF E gy PRESSER BAR POSITION GUIDE

11 | 10761A 1 | B4 Il SET SCREW 17/64"X32L=11.0

12 | 10538 1 |REFHE (L) | HABASL(L) PRESSER BAR BUSHING (UPPER)

13 | 10761A 1 |z 1Hfal SET SCREW 17/64"X32L.=11.0

14 | 10540 1 | $HERF A PRESSER BAR

15 | 10541 1 | HEHFSE WA EER PRESSER BAR POSITION GUIDE BRACKET
16 | 10662A 1 |84 #shial PINCH SCREW 9/64"X40L=7.0

17 | 18479 1 [REFFL HMAEHRS PRESSER BAR LIFTING BRACKET

18 | 19518 1 |8z “ishra L PINCH SCREW 11/64X40 L=14.0

19 | 10546-A | 1 |#HEFELTHE | HABHRETIR TENSION RELEASE SLIDE

20 | 10547 1 | HEFRLEE | MABEE TR TENSION RELEASE SLIDE SPRING

21 | 13360 1 |HEFEEE HMABREY LY PRESSER BAR SPRING (FLAT) BRACKET
22 | 13365 1 |84 WMABWE) 71l | SET SCREW M4X0.7 L=9.0

23 | 10539-A | 1 |#HEHBE(T) |HABAYI(T) PRESSER BAR BUSHING (LOWER)

24 | 10761A 1 |84 Il SET SCREW 17/64"X32L=11.0

25 | 10659 1 | HR8 WA L/ — PRESSER BAR LIFTER

26 | 10660A 1 | aiHimEES Loi—E sl HINGE SCREW 11/64"X40L=7.5

o7 13105 1| AR S Z LIFTING PRESSER FOOT %
28 | 10664A 1 |\BHEEREBLZ | sMBRA L SCREW 9/64"X40L=5.0

29 | 10548-A | 1 |#HEFRLHIRE| WMABHREFENILS LIFTING BRACKET GUIDE BLOCK

30 | 10519A 1 | IERU SCREW 1/4X28L.=17.5

31 | 15111 1 |8 vy PIN

sk Note: The foot for the 223R-2 is #13105, for a Needle Feed Machine.




e / £ Y B3R / Upper feed mechanism

26—




M 7 36 Y B8R / Upper feed mechanism

No.| ZHHSi |HE BHET & % PARTS NAME
PARTS No.| QTY

1 19425 1 | HE%h T LIFTING ROCK SHAFT

2 19515 1 | B BEE 1l SCREW STUD 1/4X28

3 19516 1 | S il Y M NUT 1/4X28

4 10514 2 | EhihE AL LIFTING ROCK SHAFT BUSHING

5 19419 1 | ETFORBERS | ETHLERS L LIFTING ECCENTRIC CONNECTING CRANK
6 19420 1 |18z v AN PINCH SCREW 1/4X28 L=16.0

7 10775 1 | FEAEETRZ | bEko v FERL HINGE SCREW 7/32X32

8 10703 1 | 8B 7Y — WASHER

9 10774 1 | FEEEHE LEgZEn Y FoRq47 LIFTING ECCENTRIC CONNECTION COLLAR
10 | 10772C 1| EEEEFEY) | BEEo Y P #E) LIFTING ECCENTRIC CONNECTION COMPLETE
11 10776 1 | EEREEFERER| HEFn Y Py b | NUT 7/32X32

12 | 19427 1| IR X BT AL LIFTING ECCENTRIC

13 | 19508 2 | MM OB hiRX FTALERL | SET SCREW 1/4X40 L=5.5

14 | 10558C 1 | AREFAE (DFEEY} LIFTING BELL CRANK COMPLETE

15 | 10558 1 | ERERF (D LIFTING BELL CRAND

16 | 10557 1 | BETKEE | ( DER(K) LIFTING BELL CRANK LINK

17 | 10556 1 | AREFDNERE | ( DOERE(N VIBRATING PRESSER BAR CONNECTING LINK

18 | 18480 1 |AREHEEREL (DFLRAL LIFTING BELL CRANK CAP SCREW 11/64X40 L=8.0
19 | 10728 2 | p:: P OIL WICK
20 | 15117 1 | BHEBR R IEAR SLIDE BLOCK PLATE
21 | 8100 2 |BENREEREL| IRhbRiER L SCREW 9/64X40 L=6.5
22 | 15118 1 | BEEHR ‘B E VIBRATING PRESSER BAR SLIDE BLOCK
23 | 10554 1 | IR E hIF R X))y VIBRATING PRESSER BAR EXTENSION SPRING | .
24 | 10553-A | 1 |HKIBEEEF | hHAXTS YL VIBRATING PRESSER BAR EXTENSION
25 | 10708 1 | WIREFATIEL | iR A SRSl SCREW 7/31X32 L=17.0
26 | 34713 1 | BIREHF iR A VIBRATING PRESSER BAR
27 | 17104A 1 | #E IR A Mt L PINCH SCREW 5/32"X40L=6.0
28 | 19411-S | 1 | HiBH i VIBRATING PRESSER FOOT
29 | 11879 1 |WEMETOREE iR EFhLHBS— | LIFTING ECCENTRIC COLLAR
30 | 10573 2 |RERBRERBL | h#EiLTHLNS—1RL | SET SCREW 7/32X32 L=11.0

10




ERIEERSY / 3% V) $EZ / Feed shaft mechanism

11




ERERERS / 3 ) S B3Z / Feed shaft mechanism

No.| ZHSM #H= FEHER 5 # PARTS NAME
PARTS No.|QTY
1 13029 1 | BHTFHENE) | BUEAYILEER) FEED ROCK SHAFT BUSHING (REAR)
2 10766A 1 % IEfl SET SCREW 15/64"X28L=7.0
3 13049 1 | EGHEE EEHS— FEED ROCK SHAFT COLLAR
4 13033A 1 | #B Ikl SCREW M5X0.8L=2.5
5 13467 1 | XHEF KYE FEED ROCK SHAFT
6 13466 1 | ERERBEERRR | A7 BED CYLINDER CAP
7 13011A 2 |igs lE#al SCREW 3/16"X32L.=10.0
8 13073 2 | By , ATIE Y BED CYLINDER CAP PIN
9 | 13076-01) 1 |EHAETAES| EYFELUFYF | NUT 7/32X32
10 | 13468 1 | EGHEERBL | ZYEELRL STUD SCREW 7/32X32
11 13080 1 |EHHEERHE | BYEEL XS 7T | OILING FELT
12 | 10532A 1 |4 IRl PINCH SCREW M4X0.7L=8.5
13 | 13340 1 | g EYLETHL FEED LIFTING CAM
14 | 13031A 1 | Efrgs figE#retal POSITION SCREW M5X0.8L=4.7
15 | 13085A 1 |84 IRl SET SCREW M5X0.8L=4.3
16 | 13473C 1 | EWREE)EE | BEYEEAR FEED BASE COMPLETE
17 | 13472A 1 |48 EYEX P vsi—Efal| SCREW M2.5X0.45 L=6.5
18 | 13475 1 | BRESHY EYARERE Y HINGE PIN
19 | 0148-H 1| i 7 T b (FLEE3XS5) FELT
20 | 18477 1 | EERLE R EVERRRL HINGE SCREW 11/64X40
21 10652 1 | EHREES EVEEERCFY P | NUT 11/64X40
22 | 13476 1 | XS K V) EAE FEED CONNECTION
23 | 13479 1 |1E% ® V) ERIER L SCREW 9/64X40L =6.5
24 | 13478 1 | XL LE X EEA FEED CONNECTION BASE
25 | 13020 1 | BEHT *4) FEED DOG
26 | 200181A | 1 |4 EY skl SCREW 11/64"X40L=6.2
27 | 13022 1 | $HR g | THROAT PLATE
| 28 | 13023A 2 |iBu 1zl SCREW 9/64"X40L=8.0

12




TR % / Tah - 72 Bf% / Lower shaft and rotary hook mechanism

13



THIERE R / T4 - 772BZ / Lower shaft and rotary hook mechanism

No.l EHE[ |#HE BHET A # PARTS NAME
'PARTS No.|QTY

1 13456 1 | T Tl HOOK DRIVING SHAFT

2 | 13032 1 | Kifse KEF A — HOOK DRIVING GEAR

3 | 13033 3 | 1B KEv—I1tfal SET SCREW 13/64X32 L=5.0

4 | 13028 1 | THHEG®D) TEl A 4 IL(ET) HOOK DRIVING SHAFT BUSHING(FRONT)
5 | 10764A 1 | EEHMERIZELZ | T 7IL(ANESHI | SET SCREW 15/64"X28L=4.5

6 | 13362 1 | B N B HOOK DRIVING SHAFT LOCK RATCHET
7 | 23634 1 | EfriE« rERDHIL POSITION SCREW 1/4/28 L=6.0

8 | 23637 1 | Efrigz et l 'SET SCREW 1/4X28L =7.5

9 | 13045 1 | #%4E%E LK LE LOCK STUD SOCKET -

10 | 13047 1 | IR LAY XT s | LOCK STUD SPRING

11 | 13046 1 | &5 LAY LOCK STUD

12 | 15076 1 | FOE R PIN

13 | 13049 1 | TR T AHS— HOOK DRIVING SHAFT COLLAR

14 | 13050A 2 | T AT—IE SET SCREW M5X0.8L=4.5

15 | 13029 1 | TH#EE) T A T IL(18) HOOK DRIVING SHAFT BUSHING (REAR)
16 | 10767A 1 | MEEERIZEZ | T8 A 7)L(#8)1E42 L | SET SCREW 15/64"X28L=4.5

17 | 13424-01| 1 | TRE TNRILP T — 1) — LOWER PULLEY

18 | 10574 1 | BHE®IR Tl =1y PULLEY SPRING FLANGE

19 | 10581 1 | g4 lFh U & ) SET SCREW 7/32X32 L=7.0(FOR LEVER HINGE STUD
20 | 10581 1 |8z IR L (e H) | SETSCREW 7/32X L=7.0(FOR HINGE PIN)
21 | 10616 1 | T##Es TN 7 — 1) —#& | SAFETY CLUTCH LOCKING LEVER
22 | 10613 1 | HEAH TN T~ & | LEVER HINGE STUD

23 | 10611 1 | EalE TP — ) —ik#E | SAFETY CLUTCH COLLAR
24 | 10612 2 |14 IEshil .| SCREW 1/4X32 L=10.5
25 | 10615 1 | TREE TP —1) —HRiE 4| SAFETY CLUTCH LOCKING LEVER SPRING
26 | 10614 1 |55 by | HINGE PIN
27 | 10619 1 | TépiaeE TN T~J=RF7 Y4 | THROW-IN LATCH SPRING
28 | 10617 1 | T&/hGE TP F— 1 —INK | SAFETY CLUTCH RATCHET
29 | 10618 1 | TRINBEE TR S = —nEfE | RATCHET CONNECTION LINK
30 | 10620 1 | TBAFOHE TR F =1 —E ) | THROW-IN LATCH PIN
31 | 13054 1 | ATEERAER | Y4097~} BELT TIMING PLATE

32 | 10597 2 | Bz 1 ~ 1N SCREW 1/8X40 L=3.3

33 | 10656 1| B 5 BOBBIN

34 | 13086C 1 | MR (EE) 712 (4H) HOOOK COMPLETE
35 | 13086--01| 1 | 4higis Shhe HOOK

36 | 16291-03| 1 | WMEBIRER shaksi: P HOOK GIB

37 | 16407-04| 2 |PEiEy RATMALRL HOK GIB SCREW
38 | 10655-02| 1 | K¥ER mAhz BOBBIN CASE
39 | 16291-07| 1 |iPzkus FREAFE 1 BOBBIN CASE TENSION SPRING
40 | 16291-08 | 1 |HEBERIEL | RAF LA FLL TENSION REGULATING SCREW
41 | 16407-11| 1 | BlEiEs REAF(Eta1b42 L SCREW
42 | 13087A 1 | EREERE H<ik HOOK SET SCREW 9/64"X40L.=21.0
43 | 13041C | 1 | RRARRIER) | #—F F— - H=HHE) OPENER& HOOK WASHER COMPLETE
44 | 13041 1 | BESESH RE 4 — R F—7"4—| BOBBIN CASE OPENER
45 | 13042 1 | BEtBHR F7HL HOOK WASHER
46 | 13040 1 | B AN BOBBIN CASE LEVER ECCENTRIC BLOCK
47 | 13038 1 | PERFATIR T R LEVER FULCRUM W/STUD
48 | 8040 1 | 184 I A1 SCREW 9/64X40 L=8.0
49 | 13464 1 | MEdRLe HetE HOOK SADDLE

50 | 13081 1 | jhEE I} OIL FELT

51 | 0148-A 1 | ik 7 TIL b (FLEESX10) OIL FELT

52 | 13717A 1 | Bk IR L (&) SCREW M5X0.8L=16.5
53 | 13036A 1 | BROE) WL (5E) SCREW M5X0.8L.=12.0

54 | 13037 2 | BE St — WASHER

55 | 13034 1| it N — HOOK BEVEL GEAR

14




Sk ER4y / #8FB{& / Thread tension

15



75 / %IFEAE / Thread tension

No.| ZEH4SH (#HE B o & PARTS NAME
PARTS No.| QTY

1 | 10709 1 | 3%T Sharks ARM SPOOL PIN

2 | 10681A 1 |1g% i ~1M SET SCREW 9/64"X40L=6.5

3 | 10680 1 | ZA3&T =0 AR HE THREAD RETAINER

4 | 10682 1 | E&T EREN L) THREAD GUIDE (UPPER)

5 | 10683 1 |HE&T E R EN) THREAD GUIDE (MIDDLE)

6 | 10685A 3 |#Bu Il SCREW 9/64"X40L =6.5

7 | 10759-A | 1 | TF&T ERENT) THREAD GUIDE(LOWER)

8 | 10760 1 | b I FELT

9 | 19421C-A| 1 |BALEHEE B FHRAE TENSION BRACKET COMPLETE
10 | 19421 1 | AZKER T TENSION BRACKET

11 | 10793 1| A RO BHEE TENSION RELEASE PIN

12 | 19531 2 A% HAFm TENSION DISC

13 | 19532 1 |8F - H—I TENSION RELEASE WASHER
14 | 19533 1 | A% HE BEXT) T (©1.4) | TENSION SPRING(® 1.4)

15 | 28206 1 |84 a—L b Xpws3i— | NUT WASHER

16 | 19513A 1 | BEBEE o—LrvbkFyh TENSION THUMB NUT 7/32X40
17 | 10678 1 | D B TENSION RELEASE PLATE

18 | 19422 2 | EIEET R BHWERE HINGE SCREW 9/64X40

19 | 18085 1 |8 k4l SCREW 11/64X40 L=8.5

20 | 10720 1 | REEEF RPBHE (R) TENSION RELEASE LEVER ROD
21 | 19512 1 | B%EERF REIRF T TENSION CONTROLLER STUD
22 | 10545 1 |84 1l SET SCREW 11/64X40 L=14

23 | 10689 1 | ARHE REIRTY 4 THREAD TAKE-UP SPRING

24 | 10694 1 | 8F ZEMm THREAD CONTROLLER DISC
25 | B118319 1 |iEe 1kt U (58) SCREW 3/32X56 L=6.0

26 | 19534 1 |iREs O—bwbFvb TENSION THUMB NUT

27 | 10690 1 | EEse AT o5 TAKE-UP SPRING STOP

28 | 10650A 1 |84 I f SCREW 9/64X40

16




BlgEEZ [ /3y 2 B1% / Feed reversing lever

17



fBl4EK 2 / /3y ZB1& / Feed reversing lever

No.| ZHS #= EHAR T % PARTS NAME
PARTS No.|QTY

1 | 13403C 1 | BEETSHAM XYY Fs& () FEED ROD (5 PARTS)COMPLETE
2 | 10722 1 | JII} OIL FELT ‘

3 | 10723 1 | HEIRE ZITIPFHA ¢ OIL FELT STOPPER

4 | 19508 2 | ®EY ALl SET SCREW 1/4X40 L=5.5

5 | 11069 1 |k EYnYFEREAZ7ITI M OILFELT

6 | 27177 1 |84 2L (K) SCREW M5X0.8 L=16.0

7 | 13412 2 | ihEs JIIb OIL FELT

8 | 10597 2 |iBs ZxILb IR SCREW 1/8X40 L.=3.3

9 | 13407 1 | AHE EAFIL SUPPORTING BUSHING

10 | 13387 1 | FifshihE | B8 A 5L () ARM SHAFT BUSHING (MIDDLE)
11 | 19415 1 |48 1IEfal SCREW 1/4X28 L=20.0

12 | 4113 1 (428 7 b NUT 1/4X28

13 | 10571A 1 |18z wkfal SET SCREW 17/64"X32L=20.0
14 | 10725 1| s 7L OIL FELT

15 | 13415 1 | FiAfAmEEL L3—Erfl FEED REGULATING LEVER

16 | 13418 1 | ZERATR % V) SRETR STITCH LENGTH PLATE

17 | 7041A 4 |4E4 Bink 108 SCREW 1/8X40L=7.0

18 | 13417 1 | EEEFE EY AT FEED ADJUSTING PIPE

19 | 13416 1 | IRERE A—LY} KNURLING TOOL

20 | 8157 1 |segs AFN T SPRING

21 | 8158 1 | INER A=l \ BALL

22 | 18027 1 | XEREW EYREEL /3~ FEED REVERSE LEVER

23 | 18028 2 | ERL () . | SET SCREW M5X0.8 L=5.0

24 | 10806 1 | FWmEawg |/ NV ILA—RT 7] FEED REVERSE LEVER SPRING
25 | 13419 1 | A7) 7 1 SPRING HOOK

26 | 15076 1 | FOH gl e PIN

18




ME sERS / B MmES{% / Accessories

19




MtEmEBS / B &ES1% / Accessories

No.| EHEM |(#= FHEHm i % PARTS NAME
PARTS No.| QTY

1 (8118 1 |UB£T1(K) FSA8—(X) SCREW DRIVER (LARGE)

2 |8120 1 |882271(%) F S A 78—(h) SCREW DRIVER (MIDDLE)

3 | 8121 1 |4BLTI(N) FZ A 78— SCREW DRIVER (SMALL)

4 | 8132-B 1T | BHEEFHD) | BREF vy o6 ACCESSORIES PACK

5 | 8124 1 |BEREE E=—ILhsN— MACHINE COVER

6 | 10748 1 | WkABIRF AH L F DOUBLE HEAD WRENCH

7 | 10656 6 |1  RE Y BOBBIN

8 | 8123 1 |#h i OIL WITH OILIER

9 | 10734 1 | B&B/AY REEY b BOBBIN WINDER COMPLETE
10 | 13098 1 | BERIAR AR TNV b PEDAL COMPLETE

11 | 13079 1 | B &y CHAIN (100 M/M)

12 | No122 3 |4EE1DPX17 #22 | #F DPX17 #22 MEEDLE DP X 17 #22

13 | 11487 1 |RABIEF AABLYF (31 1)) HEXAGON WRENCH (3MM)
14 | 11969 1 [AARIEF M) XBLYF (2538 1)) HEXAGON WRENCH (2.5MM)
15 | 13089 1 ks (2.5mm) | e 5% ' OIL PAN

16 | 35254 1 |ZRZBEH kit b THREAD UNWINDER COMPLETE

20




B4/ RIS / Parts available at extra charge
FEsEE | ~JL b H/3—E{F/ Belt cover

FIEIPE /| 7 41 H—H—F B1& / Finger guard

21




HIEEH / BISEH / Parts available at extra charge

B E5E / ~NJL b 7373—F81%/ Belt cover

No.| BG4S |#= FEHER i 4 PARTS NAME
PARTS No.| QTY

1 13425C | 1 |R#EB(@EE) ~NIL M AH—F (#8) BELT GUARD COMPLETE

2 13426 1 | HEBELEZE ~NJL b H—F EHsx— | BELT GUADRD TOP COVER

3 13427 2 | $kBhR #HEENIR BELT GUARD SET PLATE

4 13425 1 | BB E(EMR) ~NIL b H—F () BELT GUARD(BODY)

5 6339 2 |1E4 Ikl SCREW 1/8X44 L=4.0

6 11162 1 |84 4l SCREW 3.4X36 L=5.4

7 10559 1 |4E£(A) 1Efa L (A) SCREW 4.5X32 L=8.0

8 14024 2 B IRl SCREW 3/16X32 L=9.5

9 16287 2 |#mE A WASHER

10 50103 2 |¥EH 77 b NUT

11 10561 2 |igg IERL (T) SCREW 11/64X32 L=6.5

12 | 11142 2 |#E e WASHER

13 | 17372 1 | i ELAT MHBIEA S SYNCHRONIZER SUPPORT ROD
14 | 50409 2 |wag FV b NUT

15 | 13429 1 | BAE R ~JL b H—F BER BELT GUARD (BOTTOM)SIDE COVER
16 | 13428 1| DR ~NJbb A #BH—F | BELT GUARD (BOTTOM)COVER
17 | 11830 1 | By Il SCREW

18 | 10677 1 |3 A WASHER

19 | 15081 4 | Rigz Kial WOOD SCREW

20 | 16287 4 |BHE TV v— WASHER

FIERIPER | 7 1 2 H—F —F B1& / Finger guard

No.| BEH4SMm |#HE BHEHEER & # PARTS NAME
PARTS No.| QTY
21 | 10937 1 | FIEHPLE TAH—H—F FINGER GUARD
22 | 10677 1 |#E )y — WASHER
23 | T0749A | 1 | REREFURL | ML 1VH~H~FF) | SCREW 9/64'X40L=11.5(FOR FINGER GUARD)

22




CONSOLIDATED SEWING MACHINE CORP.
- CONSEW INT'L LTD
N.Y.N.Y.U.S.A. TOKYO JAPAN

WWW.CONSEW.COM




